
Test Report

Test outline

Appliances Company Panasonic Corporation 126

Test ambient

(1)Testing organisation: Shinshu University, 

                                          Faculty of Textile Science and Technology

(2)Test subject: Adhered cypress pollen allergens

(3)Test volume: 45L enclosed box (350×350×400mm)

(4)Test result: Inhibited in 1 hour
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